
BXG.4700-S
(INSTALLATION INSTRUCTION)

CONTENTS1

Inter Cargo Rack

MAKE A DIFFERENCE

Please verify all parts are present and read instructions carefully before starting installation. 
Please feel free to contact  your distributor if you have any kind of question about your purchase.

TOOLS REQUIRED2

To view online instruction, please 
scan the QR code.

5mm, 6mm Hex Bit Socket

Phillips Screwdriver15mm Wrench

Drive Socket Ratchet Wrench

Button Bolt

Button Bolt

Button Bolt

Cross Recessed 
Round Head Tapping 
Screw

Split Lock Washer

Flat Washer

Flat Washer

Flat Washer

4

Qty

M10×20

Size(mm) Picture

D8

D10

8

M5×35

M8×168

M5×124

M10×20×1.54M8×254

4

4

M8×20

Part Name Qty Size(mm) PicturePart Name

Split Lock Washer

EVA Net

Flange Hex Lock Nut

430*50

M1044

4 1

A

A: Cargo Rack

Left

B1&B2&C1&C2: Mounting Brackets

B1

C1 C2

B2

https://manuals.plus/m/4b7d3183eaeb71d610757d283559991853e60ff80942ede21d57d916a3e84161


INSTALLATION INSTRUCTION:3

Step 1

Remove the factory accessories.

Place the vehicle in park and put down the rear seats, empty the rear row and prepare to install the luggage rack.
Find the factory installation positions. 

Step 2

Step 3

Secure the mounting B to the vehicle. Do not fully tighten to allow adjustability. 
Repeat this step on the other side of the vehicle.

1
1

2
2

1

2 1

2

1

2

33

(4) M5×35 Cross Recessed Round Head Tapping Screw (4) M5×12 Flat Washers



to find your parts.
Feel Free To Share Your Vehicle
With The Hashtag #hookeroad If You'd Like

@HookeRoad4x4

Step 5

Assemble the brackets & the cargo rack. Repeat this step on the other side of the cargo rack. Finally, tighten all hardware.

Step 4

Phillips Screwdriver

Secure the mounting bracket (C) to the vehicle. Assemble the monting bracket (B) & (C). Do not fully tighten to allow 
adjustability. Repeat this step on the other side of the vehicle.

(4) M8×20 Button Bolt

(4) M8×16 Flat Washers

3

(4) D8 Split Lock Washers(4) M8×25 Button Bolt

(4) M8×16 Flat Washers(4) D8 Split Lock Washers

(4) M10×20 Button Bolt (4) M10×20 Flat Washers (4) M10 Flange Hex Lock Nuts(4) D10 Split Lock Washers


